Short Notes on Headache

Number 5

Medications to Prevent Migraine Attacks

Among the physicians who specialize in the treatment of headaches, there is no agreement on when to advise medications in an attempt to reduce the frequency of migraine attacks or which medications to try initially.  These physicians generally agree that efforts to block the features which might trigger the attacks usually fail.  There is no proof that avoiding chocolates or other foods, avoiding alcohol, getting more exercise, prolonging the hours of sleep, etc. ever reduces migraine frequency.  

Before considering an approach at preventing the frequency of migraines, the patient’s history should be reviewed to rule out the occurrence of migraine more than 14 days per month.  The proper diagnosis for these frequent migraine days  is chronic migraine which will be covered in a later Short Notes on Headache.  The patient’s history must also be carefully reviewed to rule out the occurrence of tension-type headaches on the days when migraine is not being experienced.  The latter patient usually has a headache of some type at least 5 days per week and the headaches generally last most of the waking hours if they are not consuming either an off-the-shelf or prescription analgesic.   Medication-overuse headaches (also called rebound headaches) will be discussed in detail in a subsequent Short Notes.  Migraine preventative agents generally do not provide an optimum reduction in the occurrence and severity of chronic migraine and medication-overuse headaches 
Most headache specialists agree that preventative approaches are indicated in the patient having severe isolated migraine but cannot take triptans, ergotamine or dihydroergotamine due to uncontrolled hypertension, coronary artery disease, ischemic vascular conditions in the extremities,  pregnancy or attempting to become pregnant.  There are some patients who can not reduce headache  severity or duration with any of the seven triptans that have FDA approval.   There are many patients whose insurance does not cover medications or have no means of affording triptans.
As mentioned earlier there is disagreement regarding when to consider preventative therapy for the patient with episodic migraine.  Should it be used when the person has only one severe migraine per month but that single migraine results in absence from work or other significant limitations?  Should it be used when the once a month migraine responds to a single dose of a triptan and the duration of headache is less than two hours?   Which preventative should be tried initially?  Should preventative therapy be attempted for patients who are having comorbid conditions that might respond to the same therapy?  Each of these might suggest different preventative measures.

There are over thirty drugs which are thought by some – not all – headache specialists to reduce the frequency of migraine.  Obviously when one sees a list like this, he quickly realizes that none are perfect.  Again one should consider the cost of the preventative medication, its adverse effects, the number of doses required each day, interactions with other drugs that the patient requires and similar matters.  The physician is not limited to using only those drugs that have FDA approval.  They should document that the patient has been informed that this is an off-label use of the drug being tried.
An Incomplete List Of Medications Which Might
Prevent Migraines

aspirin


ibuprofen 

fenoprofen

ketoprofen 

naproxen sodium
naproxen sodium
mefenamic acid 
propranolol 
atenalol

metoprolol

timolol


pindolol
labetolol 

clonidine

methyldopa

verapamil

flunarizine

amlodipine 

nimodipine 

nisoldipine
nifedipine 

diltiazem

quinapril

enalapril 
benazepril

montelukast 

zafirlukast

amitriptyline divalproex

topiramate 

lamotrigine 

gabapentin
There are only four medications which the FDA has approved for the prevention of migraine.  These are propranolol, timolol, topiramate and divalproex sodium.  The first two are beta blockers and were originally approved for the treatment of hypertension.  Topiramate is an antiepileptic.  Divalproex sodium was originally released for treating manic depressive conditions, but is also an antiepileptic.
Since none of the four FDA approved medications is always perfect in reducing the frequency of migraines, doctors have tried similar medications such as the other beta blockers and other antihypertensives, other antiepileptic agents and many of the drugs used for various psychiatric disorders.  From noting a reduction in the frequency of migraine in patients treated for various comorbid conditions, additional agents have been added to the list of antimigraine possibilities.  These additional medications which might prevent migraines have not had adequate testing by rigid, double blind studies to obtain FDA approval as an antimigraine agent.  It is not established how often they might work and what is the optimum daily dose to accomplish this.  Likewise there have been no drug to drug comparisons to indicate which possible antimigraine agent should be used initially.

.The first preventative to consider is aspirin 81 mg per day. Since aspirin is an inexpensive generic, the drug industry will not pay the massive expense of an adequate, prolonged, double blind study to document its effectiveness in preventing migraine.  But there is evidence in the literature to demonstrate its potential for preventing migraine.  The 1988 Physicians Health Study documented that aspirin 1300 mg daily compared to placebo reduced the risk of myocardial infarction.  There were 11,000+ male physicians over the age of 40 in both the treated and control population.  The participants were required to keep a diary of other conditions during the six month study.  Both the treated and control population reported a 34% incidence of a tension-type headache, yet the treated physicians reported a 20% lower incidence of migraine.   Purists question the validity of this observation since the participants were not told which headaches to label as migraine.  This author thinks that in a study population of this many physicians who have been seeing patients for 15 or more years, errors in the diagnosis of migraine would be equal in the two groups.
Following the1988 report this author and others tried using aspirin 81 mg daily in an attempt to prevent migraine in those patients having infrequent migraine, using a dose with perhaps less adverse effects than the 1300 mg/day used in the study.  Precise data could not be reported since the patients had not signed an informed consent.  It became apparent to this author that benefit was usually not noted during the first or second month of daily aspirin.  But in approximately 20% of the patients given aspirin 81 mg daily there was a 20% or greater reduction of migraine attacks after it was used for over four months and the reduction persisted after it was used for a year or more.  
A remarkable experience was an 11 year old boy whose mother reported as having 6-8 migraines with aura each month during the previous 9 years, each of the attack lasting until he went to sleep as is typical for migraine in children.  His headache calendar showed seven migraines during the first month on aspirin 81 mg daily, then zero or one migraine per month during the following two years.  A single case proves nothing, but that mother was pleased.  After noting a reduction in migraine in multiple patients, this author believes that aspirin 81 mg daily should be the first agent to be tried as a migraine preventative.  If the low dose aspirin fails, the next drug to try would be propranolol.
The next preventative approach is to consider the comorbid conditions.  If the person has previously been placed on a low dose antihypertensive, consider increasing the daily dose of propranolol to as high as 120 mg or verapamil to 240 mg or 480 mg.  Higher blood level of verapamil can be obtained from using t.i.d tablets rather than the once a day capsules.  If these fail, consider contacting the primary care provider and changing to another beta blocker, another calcium channel blocker, clonodine or an ace inhibitor. In the patients using inhalers for asthma, prevention of migraines and better control of the asthma might be obtained by shifting to an oral leukotriene antagonist, montelukast or zafirlukast.  If the patient has epilepsy in addition to episodic migraines, consider switching to topiramate, lamotrigine, gabapentin, or divalproex sodium.  If the patient has migraine and a benign intentional tremor, propranolol might help both conditions.  Various NSAIDs might be used to reduce the frequency of migraine in patients with arthritis, but NSAIDS might cause medication-overuse headaches in 2-5% of patients using these daily.  Finally the patient with migraine and comorbid psychiatric difficulties might benefit from multiple medications including clonodine, amitriptyline, lithium or divalproex sodium.
Various herbs and vitamins have been given to migraine patients.  There are reports that riboflavin 400 mg daily, coenzyme Q10 100mg t.i.d. and butterbur 50-75 mg b.i.d are possibly effective for migraine prevention.  Feverfew and onabotulinum toxin A have been extensively studied and shown to be ineffective for episodic migraine.
There are some migraineurs who have their attacks only on days of their menses.  These patients with menstrual migraine might be tried on naproxen 500 mg t.i.d. or naproxen sodium 550 mg t.i.d. for five days, starting two days before the onset of menses.  Hopefully using one of these NSAIDs will prevent the migraines and stop menstrual cramping.  If the naproxen or sodium naproxen fail to work, the drugs mentioned above - daily aspirin, propranolol, etc - can be tried on the patient with menstrual migraine.  Some authors have shown that frovatriptan for five days blocks menstrual migraine.
.If the auras without headache occur frequently, the patient might be considered a candidate for daily therapy to prevent the attacks.  The first agents to consider would be baby aspirin or propranolol.

In evaluating the results of preventative therapy the following factors must be remembered.  About one forth of adolescent males with episodic migraine note a spontaneous termination of attacks as they enter adulthood.  It is not clear if the same holds true for adolescent females.  Many women note termination of the headache phase of migraine after menopause, but continue to have auras without headache.  This must be considered in planning how long to continue successful therapy.
In summary there is no consensus among headache specialist as when to start therapy to reduce the frequency of episodic migraine or which agents to try initially.  Comorbid conditions should be a factor in selecting preventative medications.  For most patients with episodic migraine an agent can be found which will reduce the frequency of episodic migraine attacks by over 50%.  Treatment of chronic migraine and medication-overuse headache (rebound headache) is different from treating episodic migraine.
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